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Ningbo STM Outdoor Products

APPLICANT : Co. Ltd
SAMPLE _ _
DESCRIPTION ° Textile Fabric

Zhejiang U-Products ificate & Testing Co.,Ltd.



l ’ P N Zhejiang U-Products Certificate & Testing Co.,Ltd.

Report#: UPNO01T19070007

TEST REPORT Page 1 of 2
Date: 2019.7.8

Applicant Information Sample Photo:
Company: Ningbo STM Outdoor Products Co.,Ltd
Address: Il\ﬁi,g:(})lajg%cllggg Int Building 1, Canghai Road 1926 ,
Contact: David Cheng
Tel: 13486653628
E-mail: david@gardenxlcn.com
Copy To: /

Sample Information

Description of Sample(s) : 600D PVB

Item/ Style Number: /
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Purchase Order Number: /

K27\

No. of Sample Submitted: 1 pc

[ S <4

Country of Origin: China Country of Destination: | / x.h
Vendor/ Agent: / Manufacturer: / Sﬁ
Testing Period: 2019.7.5~2019.7.8

Date sample(s) Received: 2019.7.5

Test/Judgement Reference: | Refer to the following pages

Conclusion(s) : /

Overall Rating: /

NOTE: RATING IS BASED ON TESTING LAB RESULTS. FINAL ACCEPTANCE OR REJECTION IS PER CLIENT ONLY.

For more detail information, please see test results from Page 2.
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Prepared by Reviewed by Approved by

N/A=Not applicable; P=Pass; F=Fail; A=Absent; N/R=Not requested; N/E=Not executed

No.300-2, West ChangAn Rd. Yuyao. Ningbo, China.
‘el +86-574 6255 0791

fel:
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Zhejiang U-Products Certificate & Testing Co.,Ltd.

Report#: UPN01T19070007

TEST REPORT Page 2 of 2
Date: 2019.7.8
Sample Information | 600D PVB
Test Method Technical
Test Item Pripummetors) Requirements Test Result Judgment
Wat st Specimen 1 Grade 4
%S;rrfy’sgsi‘;‘ce ISO 4920-2012 N/A Specimen2 | Grade 4 N/A
Specimen 3 Grade 4

N/A=Not applicable; P=Pass; F=Fail; A=Absent; N/R=Not requested N/E=Not executed

No.300-2, v\\,\i{ imw An Rd. Yuyao. Ningbo, China,

fel: +86-:
Fax: +86-374
liwmuﬂ: frank_vangdupn-cn.com

#*44 4 END OF REPORT**#%
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